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1. TEST RESULTS SUMMARY

Table 1 Test Results Summary

Test ltems FCC Rules Test Results
6dB DTS bandwidth 15.247 (a) (2) Pass
measurement
I\P/IaX|mum Peak Conducted 15.247 (b) (3) Pass
ower
Maxw_num Power Spectral 15.247 (3) Pass
Density Level
Csjond_ucted Bandedge and 15.247 (d) Pass
purious
15.247 (d)
Radiated Bandedge and Spurious 15.209 Pass
15.205
Conducted emission test for AC 15.207 Pass
power port
Antenna Requirment 15.203 Pass

Remark: “N/A” means “Not applicable.”
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2. GENERAL INFORMATION

2.1.Report information

This report is not a certificate of quality; it only applies to the sample of the
specific product/equipment given at the time of its testing. The results are not
used to indicate or imply that they are application to the similar items. In addition,
such results must not be used to indicate or imply that SMQ approves
recommends or endorses the manufacture, supplier or use of such
product/equipment, or that SMQ in any way guarantees the later performance of
the product/equipment.

The sample/s mentioned in this report is/are supplied by Applicant, SMQ
therefore assumes no responsibility for the accuracy of information on the brand
name, model number, origin of manufacture or any information supplied.

Additional copies of the report are available to the Applicant at an additional fee.
No third part can obtain a copy of this report through SMQ, unless the applicant
has authorized SMQ in writing to do so.

2.2.Laboratory Accreditation and Relationship to Customer

The testing report were performed by the Shenzhen Academy of Metrology and
The testing report were performed by the Shenzhen Academy of Metrology and
quality Inspection EMC Laboratory (Guangdong EMC compliance testing center),
in their facilities located at NETC Building, No.4 Tongfa Rd., Xili, Nanshan,
Shenzhen, China. At the time of testing, Laboratory is accredited by the following
organizations:

China National Accreditation Service for Conformity Assessment (CNAS)
accredits the Laboratory for conformance to FCC standards, EMC international
standards and EN standards. The Registration Number is CNAS L0579.

The Laboratory is listed in the United States of American Federal
Communications Commission (FCC), and the registration number are 446246
806614 994606(semi anechoic chamber).

The Laboratory is registered to perform emission tests with Industry Canada (IC),
and the registration number is 11177A-1 11177A-2.

TUV Rhineland accredits the Laboratory for conformance to IEC and EN
standards, the registration number is E2024086202.
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2.3.Measurement Uncertainty

Conducted Emission
9kHz~30MHz 3.5dB

Radiated Emission

30MHz~1000MHz 4.5dB
1GHz~26.5GHz 4.6dB
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3. PRODUCT DESCRIPTION

3.1.EUT Description

Description " LTE MOBILE WIFI ROUTER

Manufacturer " TCL Mobile Communication Co. Ltd. Huizhou

Model Number

" MW41NF
Operate * 2.412GHz~2.462GHz
Frequency : .
Antenna :
Designation WLAN: Internal antenna 1dBi

Remark: The model MW41NF has two kinds color of enclosure, Black and white.

WLAN :

Table 2 Working Frequency List(802.11b, 802.119,802.11n HT20)

Channel Frequency Channel Frequency
1 2412MHz 8 2447MHz
2 2417MHz 9 2452MHz
3 2422MHz 10 2457MHz
4 2427MHz 11 2462MHz
5 2432MHz

6 2437MHz

7 2442MHz

Table 3 Working Frequency List(802.11n HT40)

Channel Frequency Channel Frequency
3 2422MHz 8 2447MHz
4 2427MHz 9 2452MHz
5 2432MHz --- ---

6 2437MHz --- ---

7 2442MHz --- ---

3.2.Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: 2ACCJBO08L1 filing to comply with
Section 15.207, 15.209, 15.247 of the FCC Part 15, Subpart C Rules.
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3.3.Block Diagram of EUT Configuration

EUT AC adaptor

Figure 1 EUT setup
3.4.0perating Condition of EUT

The Radiated spurious emission measurements were carried out in
semi-anechoic chamber with 3-meter test range, and EUT is rotated on three
test planes to find out the worst emission (X plane).

Worst-case mode and channel used for 30-1000 MHz radiated and power line
conducted emissions was the mode and channel with the highest output power.
Worst-case data rates as provided by the client were:

802.11b mode: 1 Mbps

802.11g mode: 6 Mbps

802.11n HT20 mode: MCSO0

802.11n HT40 mode: MCSO0

802.11b and 802.11g operates in SISO mode. For SISO conducted
measurements, the modes tested in this report will be considered as a worst
case mode.

802.11n operate in SISO mode. For SISO conducted

measurements, the modes tested in this report will be considered as a worst

case mode.

The EUT support a WIFI MIMO function.

Antenna Single(TX) Two(TX)
IEEE 802.11b v v

IEEE 802.11¢g v v

IEEE 802.11n |, v

HT20

IEEE 802.11n |, Vv

HT40

3.5.Directional Antenna Gain

Directional gain need NOT to be considered.
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3.6.Support Equipment List

Table 4 Support Equipment List

Name Model No S/N Manufacturer
Li-polymer o
CAB1800059C1 B1800056C1102ENS BYD Lithium Battery Co.,Ltd
Battery
Adaptor for EUT Uc11Us AOHAI
Adaptor for EUT Uuc11Us YINGJU

3.7.Test Conditions
Date of test : Nov.07, 2016-Nov. 16, 2016
Date of EUT Receive : Oct. 27, 2016

Temperature: 22-24 °C
Relative Humidity:47-50%

3.8.Special Accessories

Not available for this EUT intended for grant.
3.9.Equipment Modifications

Not available for this EUT intended for grant.
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4. TEST EQUIPMENT USED

Table 5 Test Equipment

No. Equipment Manufacturer Model No. Last Cal. Cal.
Interval

SB2603 EMI Test Receiver Rohde & Schwarz ESCS30 Dec.08, 2015 1 Year

SB3321 AMN Rohde & Schwarz | ESH2-Z5 | Jan.17, 2016 1 Year

SB2604 AMN Rohde & Schwarz | ESH3-Z5 Oct.27, 2016 1 Year
SB8501/09 EMI Test Receiver Rohde & Schwarz ESU40 Mar.18, 2016 1 Year
SB8501/04 Bilog Antenna Schwarzbeck VULB9163 | Mar.18,2016 | 1 Year
SB5472/02 A;’;'ﬁga?ggﬁ’_gzﬁz) Schwarzbeck  |VULB9163 | Jan.07 ,2016 | 1 Year

SB3435 Horn Antenna Rohde & Schwarz HF906 Jan.07, 2016 1 Year

Double-Ridged
SB8501/01 Waveguide Horn Rohde & Schwarz HF907 Mar.21, 2016 1 Year
Antenna(1G~18GHz)

SB3345 Loop Antenna Schwarzbeck FMZB1516 | Jan.07,2016 |2 Years
SB8501/17 Preamplifier Rohde & Schwarz SCU-18 Mar.26, 2016 1 Year
SB8501/16 Preamplifier Rohde & Schwarz SCU-26 Mar.26, 2016 | 1 Year
SB8501/11 Horn Antenna ETS-Lindgren 3160-09 Mar.28,2016 1 Year
SB9721/05 Power Meter Agilent N1913A | Dec.28,2015 | 1 Year
SB9721/06 Power Sensor Agilent E9304A Dec.28, 2015 | 1 Year

SB9060 Signal Analyzer Rohde & FSQ Apr.25,2016 | 1 Year

Schwarz
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5. DUTY CYCLE

5.1.LIMITS OF DUTY CYCLE

None; for reporting purposes only

5.2. TEST PROCEDURE

1. Set span = Zero
2. RBW = 10MHz
3. VBW = 10MHz,
4. Detector = Peak

5.3. TEST SETUP

EUT

5.4. TEST DATA

SPECTRUM
ANALYZER

Table 6 Duty Cycle Test Data

Mode On Time Duty Duty 1T
(ms) Cycle(%) Factor Minimum

VBW
(kHz)

802.11b 12.45 99.36% 0 0.01

802.11g 1.93 93.24% 0.30 1

802.11n 2.07 94.95% 0.23 1

HT20

802.11N 0.946 92.20% 0.35 1

HT40

Report No.:WT 168006224

Page 12 of 150




802.11b

® RBW 10 MHz Delta 2 [T1 ]
“VBW 10 MHz -0.08 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 12.532051 ms
30 Offset 2 dB Markgr 1 [T1][]
13.13 dBm
| 50 1.346154 ms
1 g Deltg 1 [T1 ] SGL
=0.56 dB
12 45492
LVL
O
—-10:
-20:
3D8B
—-30
- 40
50
—-60:
-70
Center 2.437 GHz 2 ms/

Date: 13.NOV.2016 10:23:19

802.11g

® RBW 10 MHz Delta 2 [T1 ]
“VBW 10 MHz -0.02 dB
Ref 30 dBm *Att 40 dB SWT 5 ms 2.067308 ms
30 Offsget 2 dB Markgr 1 [T1](]
.45 dBm
L 20 1.402244 ms
Deltd 1 [T1 ] SGL
14 A .69 dB
by L.mem PN Tl WAV Y Py :J.W
\aa Y W i f L
o
F-10
--20
3DB
--40
--50
-60
-70
Center 2.437 GHz 500 ps/

Date: 13.NOV.2016 10:20:21
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802.11n HT20

® RBW 10 MHz Delta 2 [T1 ]
*VBW 10 MHz -0.11 dB
Ref 30 dBm *Att 40 dB SWT 5 ms 2.179487 ms
30 Offsget 2 dB Markgr 1 [T1](]
.58 dBm
20 1.474359 ms
Deltd 1 [T1 ] SGL
1
1,96|dB
ik Ll b ool bl Yol bl A
LvL
o
--10
--20
3DB
[ | ¥
--40
--50
--60
-70

Center 2.437 GHz 500 ps/
Date: 13.NOV.2016 10:21:43
® RBW 10 MHz Delta 2 [T1 ]
*VBW 10 MHz -0.11 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.025641 ms
30 Offset 2 dB Markgr 1 [T1](]
4.04 dBm
| 50 596.95%128 us
Deltd 1 [T1 ] SGL
1 LS .88 dB
-1c 1 945512821
LvL
Moty bbb i bbb Ay
o
--10
--20:
3DB
--30
40
—--50
--60
-70

Center 2.437 GHz

Date: 13.NOV.2016 10:15:42
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6. 6DB BANDWIDTH MEASUREMENT

6.1.LIMITS OF 6dB BANDWIDTH MEASUREMENT

CFR 47 (FCC) part 15.247 (a) (2) , 558074 D01 DTS Meas Guidance v03r05
6.2. TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) = 3 x RBW.

c)Detector = Peak.

d)Trace mode = max hold.

e)Sweep = auto couple.

f)Allow the trace to stabilize.

g)Measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and
lower frequencies) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission.

6.3. TEST SETUP

SPECTRUM
EUT ANALYZER
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Test Data

Table 7 6dB Bandwidth Test Data 802.11b @Ant 1

CHANNEL
FREQUENCY
(MHz)

6dB
BANDWIDTH
(MHz)

results

2412

9.692

Pass

2437

9.635

Pass

2462

9.231

Pass

RBW 100 kHz
VBW 300 kHz

Delta 1 [T1 ]

Ref 30 dBm

Att 40 dB

RBIW 100 kHz
VBW 300 kHz
SWT 15 ms

30 offfet

2

Ref 30 dem Att 40 de ST 15 ms
30 offfet 2 8 Varkdr
1 Pq
]
VIV THTRTY]
D1 -3.3¢ dBn ] L;‘
A |

e’

-70

-70

Center 2.412 GHz

Date: 13.NOV.2016 10:40:46

®

Ref 30 dBm

Att

3.6 MHz/

RBW 100 kHz
VBW 300 kHz

40 d8 SWT 15 ms

Delta

Span 36 MHz

Date: 13.NOV.2016 10:39:30

1M
0.33 dB
9.230769231 MHz

30 offfet 2 B

Varkdr

i)
.15 dém

615 Griz| M

2. 45738

alt

70

Center 2.462 GHz

Date: 13.NOV.2016 10:37:03
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Table 8 6dB Bandwidth Test Data 802.11g @Ant 1

CHANNEL
FREQUENCY
(MHz)

6dB
BANDWIDTH
(MHz)

results

2412

15.865

Pass

2437

16.096

Pass

2462

15.981

Pass

RBW 100 kHz

Detta 1 [T1 1 @ REW 100 kiz a1
VBW 300 kiz 127 a8 vew 300 kiz 0.82 a8
Ret 30 dem At 40 a8 ST 15 ms 1: " Ref 30 dsm At a0 a8 ST 15 ms \
% offfet 2 o Tark % orffet 2 o Tark T
“89 den
428750000 _cHz [N
P P
0 0
S | P P Y e Wl o] g
Jpﬂ WA I i\ 1 -7.8 uawjf W LA ‘\
\ :
L " AW
[ Lyitae i . e
70 70
Center 2.412 GHz 3.6 Whz/ Span 36 Whz

Date: 13.NOV.2016 10:43:49

®

Ref 30 dBm

RBW 100 kHz
VBW 300 kHz
SWT 15 ms

Att 40 dB

Delta 1 [T1 ]
-0.32

15.98

Center 2.437 GHz

3.6 MHz/

Date: 13.NOV.2016 10:45:49

30 offfet 2 B

Varki

i)

2. 454210538 Griz| NN

70

Center 2.462 GHz

Date: 13.NOV.2016 10:49:14
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Table 9 6dB Bandwidth Test Data 802.11n HT20 @Ant 1

CHANNEL
FREQUENCY
(MHz)

6dB
BANDWIDTH
(MHz)

results

2412

16.442 Pass

2437

17.250 Pass

2462

16.788 Pass

RBW 100 KHz

betta 1 [T1 1 @ RBW 100 kHz belta 1 [T1 ]
VBW 300 kHz o VBW 300 kHz 0.01 dB
Ref 30 dBm Att 40 dB SWT 15 ms 16 Ref 30 dBm Att 40 dB SWT 15 ms 7.250000000 MHz
30 offfet 2 ¢B Markdr 30 offfet 2 4B Warkdr 1 [T1]1
2.428115385 GHz [N
uaxi] =T |
:
+ovob asn AL AL bl ; NN RN
s = hi 1 -7.85 dBy I b
i - it il
Date: 13.NOV.2016 10:54:21 Date: 13.NOV.2016 11:03:42
® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.34 dB
Ref 30 dBm Att 40 dB SWT 15 ms 16.78 <]
30 Offget 2 gB Markgr
Hz | I
B
L [l -
o] il :
MY W

Center 2.462 GHz 3.6 MHz/

Date: 13.NOV.2016 11:02:01
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Table 10 6dB Bandwidth Test Data 802.11n HT40 @Ant 1

CHANNEL
FREQUENCY
(MHz)

BANDWIDTH

6dB

(MHz)

results

2422

35.308

Pass

2437

35.885

Pass

2452

35.423

Pass

RBI 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.37 dB
Ref 30 dBm Att 40 dB SWT 10 ms 35.307692308 MHz
30 offfet 2 B Varkdr 1 [T1]1
13.67 dem

2.043ad154 Gz | WM

®

-70
Center 2.422 GHz 7.2 MHz/ Span 72 MHz
Date: 13.NOV.2016 11:09:48
RBI 100 kHz Delta 1 [T1 ]
VBW 300 kHz 2.90 dB
Ref 30 dBm Att 40 dB SWT 10 ms 35.423076923 MHz
30 offfet 2 B Varkdr 1 [T1]1
.46 dBm

1
2. 44430154 iz | WM

o AL

| 4=

-70

Center 2.462 GHz

Date: 13.NOV.2016 11:07:48

Report No.:WT 168006224

7.2 MHz/

Span 72 MHz

®

RBIW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.04 dB
Ref 30 dBm Att 40 dB SWT 10 ms 35.884615385 MHz
30 offfet 2 B Varkqr L [T1]1
¢.81 dBnm

241900000 ciz [N

|11l

-70

Center 2.437 GHz

Date: 13.NOV.2016 11:05:34

7.2 MHz/

span 72 MHz
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Table 11 6dB Bandwidth Test Data 802.11b @Ant 2

CHANNEL
FREQUENCY
(MHz)

6dB
BANDWIDTH
(MHz)

results

2412

9.692

Pass

2437

9.692

Pass

2462

9.692

Pass

RBW 100 kHz Delta 1 [T1 ] ® RBW 100 kHz Ita 1 [T1 ]
VB 300 Kz 0.68 a8 VeI 300 kiiz 0.76 ds
Ref 30 dBm Ate 40 a8 ST 15 ns 9.692307692 iz Ref 30 dBm Ate a0 a8 ST 15 ms o.692307692 iz
30 offfet 2 B Varkqr 1 [T1]1 30 offfet 2 db Varke REAN]
461 dom |16 dor
2.407384615 GHz | IEM 431923077 GHz (IEM
| A
NTULEEINTN Wl Ly
i) e it 13 PR - T TS YT
ul” ! I T m,
v \&M Jj) V U
I
Y Bavr W'M M4y
0 70
Conter 2.412 oz 56 Wz Span 36 Wz Conter 2.437 oz 36 W2/ Span 36 Wiz
Date: 13.NOV.2016 14:30:56 Date: 13.NOV.2016 14:33:11
® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 1.48 dB
Ref 30 dBm Att 40 dB SWT 15 ms
30 Offget 2 dB

Jﬁ%

MWL‘

-70

Center 2.462 GHz

Date: 13.NOV.2016 14:35:12
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Table 12 6dB Bandwidth Test Data 802.11g @Ant 2

CHANNEL
FREQUENCY
(MHz)

6dB
BANDWIDTH
(MHz)

results

2412

16.096

Pass

2437

16.442

Pass

2462

16.442

Pass

RBI 100 kHz Delta 1 [T1 ]

®

RBIW 100 kHz
VBW 300 kHz

Att 40 dB

SWT 15 ms

3 dBm

2. 428750000 chz [N

VBW 300 kiz -1.45 de
Ref 30 dém Ate 40 d8 SWT 15 ms Ref 30 dBm
0 offfet 2 8 [ 0 offfet 2 48
1 P i Py
o ]
Lot bbb Lo oollolli
1 -5.6¢ dBm s v \ + D1 -6.89 dBm b
L m \\lm i
70 70
Center 2.412 GHz 3.6 MHz/

Date: 13.NOV.2016 14:24:20

®

Ref 30 dBm

RBW 100 kHz
VBW 300 kHz
SWT 15 ms

Delta 1 [T1 ]

Att 40 dB

Span 36 MHz

Center 2.437 GHz

Date: 13.NOV.2016 14:25:58

1.90 dB
16.442307692 MHz

30 offfet 2 B

ENREY

5 dem
2. 453750000 Griz| M

-70

Center 2.462 GHz

Date: 13.NOV.2016 14:27:42
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Table 13 6dB Bandwidth Test Data 802.11n HT20 @Ant 2

Ref 30 dBm

CHANNEL
FREQUENCY
(MHz)

6dB
BANDWIDTH
(MHz)

results

2412

17.365

Pass

2437

17.712

Pass

2462

17.423

Pass

Att 40 dB

RBW 100 KHz
VBW 300 kHz

swt

15 ms

Delta 1 [T1 ]

®

Lt
|

30 Offget 2 g8
|
1 5.6
| \
0
Conter 2.412 oz

Date: 13.NOV.2016 14:17:16

®

Ref 30 dBm

Att 40 dB

3.6 MHz/

RBW
VB
swr

100 kHz
300 kHz
15 ms

RBI 100 kHz a1 [T
0.48 dB VB 300 kHz 0.50 dB
3 Ref 30 dBm Att 40 dB SWT 15 ms 711538462 MH:
30 Offfet 2 g8 Mark RENN]
18 dem
428114385 Ghz WM
I
bbb ;
A LR NN N WA
\ﬂm I il ol
A ot +
-70
Span 36 MHz

Center 2.437 GHz

3.6 MHz/

Date: 13.NOV.2016 14:19:41

30 offfet 2 ¢B

Lo

s

\\“\mm .

-70

Center 2.462 GHz

Date: 13.NOV.2016 14:22:20
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Table 14 6dB Bandwidth Test Data 802.11n HT40 @Ant 2
CHANNEL 6dB
FREQUENCY BANDWIDTH results
(MHz) (MHz)
2422 35.308 Pass
2437 36.346 Pass
2452 35.308 Pass

\/@ RBW 100 kHz ~ Delta 1 [T1 ] @ RBW 100 kHz  Delta 1 [T1 ]
VBl 300 Kz -0.16 a8 VBM 300 KHz -1.60 a8
Ref 30 dem Ate 40 a8 SwT 10 ms 35.307692308 NHz Ref 30 dBm Att 40 dB SWT 10 ms 6 Wz
%0 offfet 2 g8 Varkdr T LT1[1 0 offfet 2 48 Varkdr
1{ 42 dsm 33 der
2 a043adisa crz| M 2. 410000000 ciiz [N
P
I | IS

Ll ALL A L))

e
3
3

JLULL ML

|

70 70
Center 2.422 GHz 7.2 WHz/ Span 72 MHz Center 2.437 GHz 7.2 WHz/ Span 72 Mz
Date: 13.NOV.2016 14:14:47 Date: 13.NOV.2016 14:12:25
\/@ RBW 100 kHz Delta 1 [T1 ]
VBW 300 Kz 1.84 ds
Ref 30 dém Ate 40 d8 SWT 10 ms 35.307692308 MHz
30 Offget 2 (B Markgr 1 [T1(]
1{.76 dem
2. 434304154 riz| M
[1_Pd]
v ]
1 ood and L)) b oA N
' .]
[ AW Ty
70
Center 2.452 GHz 7.2 WHz/ Span 72 MHz

Date: 13.NOV.2016 14:10:47
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7. MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT

7.1.LIMITS OF Maximum Conducted Output Power Measurement

CFR 47 (FCC) part 15.247 (b) (3), 558074 D01 DTS Meas Guidance v03r05
7.2.TEST PROCEDURE

The transmitter output was connected to the RF power meter.

a) Using a wideband RF power meter with a thermocouple detector or equivalent if all
of the conditions listed below are satisfied.

1) The EUT is configured to transmit continuously, or to transmit with a constant duty
factor.

2) At all times when the EUT is transmitting, it shall be transmitting at its maximum
power control level.

3) The integration period of the power meter exceeds the repetition period of the
transmitted signal by at least a factor of five.

b) If the transmitter does not transmit continuously, measure the duty cycle (x) of the
transmitter output signal as described in Section 6.0.

c) Measure the average power of the transmitter. This measurement is an average
over both the on and off periods of the transmitter.

d) Adjust the measurement in dBm by adding 10log (1/x), where x is the duty cycle to
the measurement result.

7.3.TEST SETUP

EUT Power meter

Power sensor

7.4. TEST DATA
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Table 15 Maximum Conducted Output Power Test Data 802.11b @ Ant 1

Maximum
Center Meas. LevelDuty Conducted Limit
Freq.[MHz |(Cond.) Factor Output [dBm] Result
] [dBm] Power(Average)

[dBm]
2412 11.21 0 11.21 <30 |Pass
2437 10.09 0 10.09 <30 |Pass
2462 13.30 0 13.30 <30 |Pass

Table 16 Maximum Cond

ucted Output Power Test Data 802.11b @ Ant 2

Maximum
Center Meas. LevelDuty Conducted Limit
Freq.[MHz |(Cond.) Factor Output [dBm] Result
] [dBm] Power(Average)
[dBm]
2412 13.10 0 13.10 <30 |Pass
2437 12.41 0 12.41 <30 |Pass
2462 14.27 0 14.27 <30 |Pass
Table 17 Maximum Conducted Output Power Test Data 802.11b @ Ant 1 +Ant 2
Maximum
Center Conducted Limit
Freq.[MHz |Output [dBm] Result
] Power(Average)
[dBm]
2412 15.27 <30 |Pass
2437 14.41 <30 |Pass
2462 16.82 <30 |Pass

Table 18 Maximum Conducted Output Power Test Data 802.11g @Ant 1

Maximum
Center Meas. LevelDuty Conducted Limit
Freq.[MHz |(Cond.) Factor Output [dBm] Result
] [dBm] Power(Average)

[dBm]
2412 8.80 0.30 9.10 <30 |Pass
2437 7.62 0.30 7.92 <30 |Pass
2462 10.43 0.30 10.73 <30 |Pass
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Table 19 Maximum Conducted Output Power Test Data 802.11g @Ant 2

Maximum
Center Meas. LevelDuty Conducted Limit
Freq.[MHz |(Cond.) Factor Output [dBm] Result
] [dBm] Power(Average)

[dBm]
2412 10.20 0.30 10.50 <30 |Pass
2437 9.56 0.30 9.86 <30 |Pass
2462 11.31 0.30 11.61 <30 |Pass

Table 20 Maximum Conducted Output Power Test Data 802.11g @ Ant 1 +Ant 2

Maximum
Center Conducted Limit
Freq.[MHz |Output [dBm] Result
] Power(Average)

[dBm]
2412 12.87 <30 |[Pass
2437 12.01 <30 |[Pass
2462 14.20 <30 |[Pass

Table 21 Maximum Conducted Output Power Test Data 802.11n HT20 @Ant 1

Maximum
Center Meas. LevelDuty Conducted Limit
Freq.[MHz |(Cond.) Factor Output [dBm] Result
] [dBm] Power(Average)

[dBm]
2412 8.84 0.23 9.07 <30 |Pass
2437 7.68 0.23 7.91 <30 |Pass
2462 10.35 0.23 10.58 <30 |Pass

Table 22 Maximum Conducted Output Power Test Data 802.11n HT20 @Ant 2

Maximum
Center Meas. LevelDuty Conducted Limit
Freq.[MHz |(Cond.) Factor Output [dBm] Result
] [dBm] Power(Average)

[dBm]
2412 10.10 0.23 10.33 <30 |Pass
2437 9.56 0.23 9.79 <30 |Pass
2462 11.26 0.23 11.49 <30 |Pass
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Table 23 Maximum Conducted Output Power Test Data 802.11n HT20 @ Ant 1 +Ant 2

Maximum
Center Conducted Limit
Freq.[MHz |Output [dBm] Result
] Power(Average)

[dBm]
2412 12.76 <30 |Pass
2437 11.96 <30 |Pass
2462 14.07 <30 |Pass

Table 24 Maximum Conducted Output Power Test Data 802.11n HT40 @Ant 1

Maximum
Center Meas. LevelDuty Conducted Limit
Freq.[MHz |(Cond.) Factor Output [dBm] Result
] [dBm] Power(Average)

[dBm]
2422 7.88 0.35 8.23 <30 |Pass
2437 7.43 0.35 7.78 <30 |Pass
2452 7.90 0.35 8.25 <30 |Pass

Table 25 Maximum Conducted Output Power Test Data 802.11n HT40 @Ant 2

Maximum
Center Meas. LevelDuty Conducted Limit
Freq.[MHz |(Cond.) Factor Output [dBm] Result
] [dBm] Power(Average)

[dBm]
2422 8.83 0.35 9.18 <30 |Pass
2437 8.70 0.35 9.05 <30 |Pass
2452 9.10 0.35 9.45 <30 |Pass

Table 26 Maximum Conducted Output Power Test Data 802.11n HT40 @ Ant 1 +Ant 2

Maximum
Center Conducted Limit
Freq.[MHz |Output [dBm] Result
] Power(Average)

[dBm]
2422 11.74 <30 |[Pass
2437 11.47 <30 |[Pass
2452 11.90 <30 |[Pass
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8. MAXIMUM POWER SPECTRAL DENSITY LEVEL MEASUREMENT

8.1.LIMITS OF Maximum Power Spectral Density Level Measurement

CFR 47 (FCC) part 15.247 (e) , 558074 D01 DTS Meas Guidance v03r05
8.2. TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.

a)Set analyzer center frequency to DTS channel center frequency.

b) Set span to at least 1.5 times the OBW.

c) Set RBW to: 3kHz<RBW=<100 kHz

d) Set VBW = 3 x RBW.

e)Detector = power averaging (RMS) or sample detector

f) Number of points in sweep = 2  span/ RBW. (This gives bin-to-bin spacing
< RBWI/2, so that narrowband signals are not lost between frequency bins.)
g)Sweep time = auto couple.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum amplitude level within
the RBW.

j)If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

8.3.TEST DATA
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Table 27 Maximum Power Spectral Density Level Test Data 802.11b @Ant 1

Maximum
Center Meas.Level |Duty gg\g;:al Limit Result
Freq.[MHZz][dBm] Factor Density [dBm]
[dBm]
2412 -5.15 0 -5.15 8 Pass
2437 -6.41 0 -6.41 8 Pass
2462 -2.64 0 -2.64 8 Pass
@ A @ . L
Jagpaly WMM Ll Imhﬁ\
Al 1 e )
V ! Fi V
L/ Y . /
Wil iy ] L]
g: 13.NOV.2016 14:55:02 I JW Date: 13.NOV.2016 14:55:48
| M Tur
Al i
. // M\ ™,
v W U
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Table 28 Maximum Power Spectral Density Level Test Data 802.11g @Ant 1
Maximum
Power Limit
Spectral [dBm] Result
Density

[dBm]
2412 -9.01 0.30 -8.71 8 Pass
2437 -10.24 0.30 -9.94 8 Pass

2462 -7.81 0.30 -7.51 8 Pass

Center Meas.Level |Duty
Freq.[MHz][[dBm] Factor

\/@ RBW 30 Kz Varker 1 [T1 ] ® RBW 30 kHz Varker 1 [T1 ]
VBl 100 Kz ~9.01 dem VBN 100 KHz ~10.24 dBm
Ref 30 dem Ate 40 d8 swT 35 ms ».419500000 GHz Ref 30 dBm Att 40 dB SwT 35 ms ».430365385 GHz
30 offfet 2 g8 30 offfet 2 g8
[A] (Al
= L

(W\WM WWMW i A hlmwnfll'n \ m WW\I‘WW

| i, o ™
i ) “”

_70 -0

Center 2.412 GHz 3 MHz/ Span 30 MHz Center 2.437 GHz 3 MHz/ Span 30 MHz
Date: 13.NOV.2016 14:51:55 Date: 13.NOV.2016 14:52:45
@ RBW 30 kHz Marker 1 [T1

VBl 100 Kz 7
Ref 30 dem Ate 40 d8 swT 35 s 2.46
orr. 2 48
[A]

o

Pl

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 13.NOV.2016 14:53:31
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Table 29 Maximum Power Spectral Density Level Test Data 802.11n HT20 @Ant 1

Center
Freq.[MHz][[dBm]

Meas.Level

Duty
Factor

Maximum
Power
Spectral
Density
[dBm]

Limit
[dBm]

Result

2412 -8.26

0.23

-8.03 8

Pass

2437 -9.56

0.23

-9.33 8

Pass

2462 -7.60

0.23

-7.37 8

Pass

\/@ RBI 30 kHz Marker 1 [T1 ]
VBW 100 kHz -8.26 dem
Ref 30 dem Att 40 dB SWT 35 ms
30 offfet 2 g8
=T |
n
70
Center 2.412 GH: 3 MHz/ Span 30 MHz

\/@ RBI 30 kHz Marker 1 [T1 ]
VBW 100 Kz 7.60 de
Ref 30 dém Ate 40 d8 SWT 35 ms
orr. 2 do
o

e

Date: 13.NOV.2016 14:51:20
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Span 30 MHz

Ref 30 dBm Att 40 dB

RBIW 30 kHz
VBIW 100 kHz
SWT 35 ms

30 offfet 2 g8
L
1
[T YN S ik bk
W VRN
"
N “«W
70

Center 2.437 GHz

Date: 13.NOV.2016 14:50:47

span 30 MHz
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Table 30 Maximum Power Spectral Density Level Test Data 802.11n HT40 @Ant 1

Center
Freq.[MHZz]

Meas.Level
[dBm]

Duty
Factor

Maximum
Power
Spectral
Density
[dBm]

Limit
[dBm]

Result

2422

-14.24

0.35

-13.89

Pass

2437

-15.11

0.35

-14.76

[°)

Pass

2452

-13.18

0.35

-12.83

Pass

Ref 30 dBm

Att 40 dB

RBW 30 kHz
VBW 100 kHz
SWT 70 ms

30 offfet 2 B

Z(»
T

Vi

ety

Y

-70

Center 2.422 GHz

Date: 13.NOV.2016 14:49:20

6 MHz/

RBW 30 kHz
VBW 100 kHz

Span 60 MHz

Ref 30 dBm Att 40 dB SWT 70 ms
30 Offget 2 ¢B
|
1 {w, MTM\HA m
ol A
¥
i
j‘ﬂ

| " iy
70
Center 2.452 GHz 6 MHz/ Span 60 MHz

Date: 13.NOV.2016 14:47:40
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®

RBW 30 kHz Marker 1 [T1 ]

T

VB 100 Kz 5.11 dBm
Ref 30 dBm Att 40 dB SWT 70 ms
30 offfet 2

(Al
m
u \M

L. M"W ' tutigslal
-70
Center 2.437 GHz 6 MHz/ Span 60 MHz

Date: 13.NOV.2016 14:48:34
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Table 31 Maximum Power Spectral Density Level Test Data 802.11b @Ant 2

Eii
Z(»
T

Date

®

Eii
Z(»
T

Date

Report No.:WT 168006224

Maximum
Center Meas.Level Euty Power | Limit Resul
Freq.[MHz][dBm] actor Spec’Fra [dBm] esult
' Density
[dBm]
2412 -3.55 0 -3.55 8 Pass
2437 -4.26 0 -4.26 8 Pass
2462 -2.20 0 -2.20 8 Pass
S o D ® . ot
m MWW\ i, MN“
A o ] AT
4 U,*’" ¥ 1Y |
7 i) 7 =
iy JiN i Vi
| w v w
A,
Il Ifw,

il /’r MI\ m

y Ji
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Table 32 Maximum Power Spectral Density Level Test Data 802.11g

Ant 2

Center

Freq.[MHZz]

Meas.Level
[dBm]

Duty
Factor

Maximum
Power
Spectral
Density
[dBm]

Limit
[dBm]

Result

2412

-8.37

0.30

-8.07 8

Pass

2437

-9.27

0.30

-8.97 8

Pass

2462

-7.20

0.30

-6.90 8

Pass

Ref 30 dBm

tt 40 dB

RBW 30 kHz
VBW 100 kHz
SWT 35 ms

varker 1 [T1 ]

% orrfet 2 {5 B
I
MW »“M“Lvmu‘wmw
M/ h
- My
o ALY

Date: 13.NOV.2016 14:39:22

®

Ref 30 dBm

tt 40 dB

RBW 30 kHz
VBW 100 kHz
SWT 35 ms

Span 30 MHz

varker 1 [T1 ]

30 offfet 2 g
o
WH A |
VPO wp‘wl
L ook !
R
70

Date: 13.NOV.2016 14:41:12
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Span 30 MHz

/sé RBW 30 kHz Marker 1 [T1 ]
VBW 100 kiz -.27 dem
Ref 30 dem Att 40 dB SWT 35 ms
30 offfet 2 g8
s |
1
2
[T
’w AU
wAl’j “\AIM
70

Date: 13.NOV.2016 14:40:01

Span 30 MHz

Page 34 of 150



Table 33 Maximum Power Spectral Density Level Test Data 802.11n HT20 @Ant 2

Center
Freq.[MHZz]

Meas.Level
[dBm]

Duty
Factor

Maximum
Power
Spectral
Density
[dBm]

Limit
[dBm]

Result

2412

-7.49

0.23

-7.26 8

Pass

2437

-8.29

0.23

-8.06 8

Pass

2462

-7.15

0.23

-6.92 8

Pass

RBW 30 kHz

varker 1 [T1 ]

VBl 100 Kz 49 dem
Ref 30 dem Ate 40 d8 swT 35 ms
30 offfet 2 g8
[A]
=T |
1
T T LG
AL m \
(P IT) W
g
. L“«
N
Center 2.412 GH. 3 MHz/ Span 30 MHz
Date: 13.NOV.2016 14:41:52
\/@ RBI 30 kHz Marker 1 [T1 ]
VBl 100 Kz ~7.15 dem
Ref 30 dem Ate 40 d8 swT 35 s
30 offfet 2 g8
[A]
o
1
I IV TR VT
[ i |
|
WM‘ ty
70
Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 13.NOV.2016 14:43:08
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®

RBW 30 kHz
VBW 100 kHz

varker 1 [T1 ]
-8.29 dim

Ret 30 dom At 40 B SWT 35 ms
% orlet 2 8
m=m |
A
W\MWW/V\!\
,
" M Moy g
o 3
o0
Center 2.437 GHz Hz/ Span 30 MHz

Date: 13.NOV.2016 14:42:37
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Table 34 Maximum Power Spectral Density Level Test Data 802.11n HT40 @Ant 2

Center

Freq.[MHZz]

[dB

m]

Meas.Level

Duty
Factor

Maximum
Power
Spectral
Density
[dBm]

Limit
[dBm]

Result

2422

-13

A7

0.35

-13.12 8

Pass

2437

-14

.33

0.35

-13.98

[°)

Pass

2452

-12

.82

0.35

-12.47 8

Pass

Ref 30 dBm

Att 40 dB

RBW 30 kHz
VBW 100 kHz
SWT 70 ms

30 offfet 2 B

Z(»
T

L1

W

-70

Center 2.422 GHz

Date: 13.NOV.2016 14:43:59

®

Ref 30 dBm

6 MHz/

Att 40 dB

RBW 30 kHz
VBW 100 kHz
SWT 70 ms

Span 60 MHz

30 Offget 2 (B
wmr, m Tu bl L
MWWMM“ li w"lrrﬁw
i A/ A
[ T
Loy )
-0
Center 2.452 GHz 6 MHz/ Span 60 MHz

Date: 13.NOV.2016 14:45:27
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®

Z(»

Ref 30 dBm Att 40 dB SWT 70 ms 2.429500000 GF
30 Offget 2 g8

\‘«l
L WM
Center 2.437 GHz 6 MHz/ Span 60 MHz

Date: 13.NOV.2016 14:44:44
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Table 35 Maximum Power Spectral Density Level Test Data 802.11b @ Ant 1+Ant 2

Maximum
Center Power Limit
Freq.[MHz] g‘;ﬁ‘;tltr;" [dBm] |Result
[dBm]
2412 -1.27 8 Pass
2437 -2.19 8 Pass
2462 0.60 8 Pass

Table 36 Maximum Power Spectral Density Level Test Data 802.11g @ Ant 1+Ant 2

Maximum

Power .
Center Limit

Spectral Result
Freq.[MHZz] Density [dBm]

[dBm]
2412 -5.37 8 Pass
2437 -6.42 8 Pass
2462 -4.18 8 Pass

Table 37 Maximum Power Spectral Density Level Test Data 802.11n HT20 @ Ant 1+Ant 2

Maximum

Power _
Center Limit

Spectral Result
Freq.[MHZz] Density [dBm]

[dBm]
2412 -4.62 8 Pass
2437 -5.64 8 Pass
2462 -4.13 8 Pass

Table 38 Maximum Power Spectral Density Level Test Data 802.11n HT40 @ Ant 1+Ant 2

Maximum

Power .
Center Limit

Spectral Result
Freq.[MHZz] Density [dBm]

[dBm]
2412 -13.12 |8 Pass
2437 -13.98 |8 Pass
2462 -12.47 |8 Pass
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9. CONDUCTED BANDEDGE AND SPURIOUS MEASURMENT

9.1.LIMITS OF Conducted Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r05
9.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
Establish a reference level by using the following procedure:

a)Set instrument center frequency to DTS channel center frequency.
b)Set the span to = 1.5 times the DTS bandwidth.

c)Set the RBW = 100 kHz.

d)Set the VBW = 3 x RBW.

e)Detector = peak.

f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum PSD level.
Emission level measurement

a)Set the center frequency and span to encompass frequency range to be
measured.

b)Set the RBW = 100 kHz.

c)Set the VBW = 3 x RBW.

d)Detector = peak.

e)Ensure that the number of measurement points = span/RBW
f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum amplitude level.

Test Result : ALL emission outside of 2400-2483.5 are lower at
least 20dB than fundamental frequency.
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9.3.TEST DATA

802.11b CH1 @Ant 1

Pref Lower Edge

® RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz 2.62 dBm VBW 300 kHz 35.57 dBm

Ref 30 dBm “Att 40 dB SWT 15 ms 2.412512821 GHz Ref 30 dBm Att 40 dB SWT 15 ms 2.400000000 GHz

30 Offfet 2 B 30 Offfet 2 B Markdr 1 [T1]]
45 dBn

[A] 2.413564103 GHz [N
Markdr 2 [T1[]
-44.55 dBm

T

1 -17.38 dBn f | ————{p1 -17.38 dBm

LarAngad L \‘L“/W b A LA At Nk
-70 -70
Center 2.412 GHz a MHz/ Span 40 MHz Start 2.31 GHz 11.2 MHz/ Stop 2.422 GHz
Date: 13.NOV.2016 12:57:28 Date: 13.NOV.2016 12:59:38
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 0.96 dBm
Ref 30 dBm Att 40 dB SWT 2.5 s 2.390945513 GHz
30 offfet 2 B
(Al
B L
1 -17.38 dem
TPy YPR BTN T A} b TN IESIRTI Y TIRYYAY, TRTTVRS
-70
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 12:57:54
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802.11b CH6 @AnNt 1

Pref

30MHz-25GHz

®

Ref 30 dBm

Att

RBW 100 kHz
VBW 300 kHz

40 dB SWT 15 ms

Marker 1 [T1 ]
1.25 dBm
2.437512821 GHz

30 Offget 2 dB

VY

D1 -18.75 dBmy/

s

Center 2.437 GHz

Date: 13.NOV.2016 13:01:30

4 MHz/

Span 40 MHz

®

RBW 100 kHz

Marker 1 [T1 ]

“VBW 300 kHz -1.65 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 s 2.430961538 GHz
30 Offget 2 g8
— D1 -18.75 dBm
Lottt AN A p AL s el -4
-70
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 13.NOV.2016 13:01:59
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802.11b CH11 @Ant 1

Pref Upper Edge

® RBW 100 kHz arker 2 [T1 ]
“VBW 300 kHz -43.36 der
Ref 30 dBm “Att 40 dB SWT 20 ms 2.483500000 GHz
30 Offfet 2 B arkdr 1 [T1]]
® RBW 100 kHz Marker 1 [T1 ] .99 dBm
VBW 300 kHz 5.07 dBm 2.461490385 Ghz [N
Ref 30 dBm Att 40 dB SWT 15 ms 2.461487179 GHz
30 Offfet 2 4B
B 1 [
LAl

=

=| R I

¥ Y
1 -14.93 dBm

£

E:

s aedoaon U

=;/f¢‘
=
%

-70

Start 2.455 GHz 4.5 MHz/ Stop 2.5 GHz

-70

Center 2.462 GHz 4 MHz/ Span 40 MHz
Date: 13.NOV.2016 13:04:22

Date: 13.NOV.2016 13:03:21

30MHz-25GHz ---

® RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 3.20 dem
Ref 30 dBm Att 40 dB SWT 2.5 s 2.430961538 GHz
30 offfet 2 g8

(Al
1 -14.93 dBm

(SR, DN Ty JA e kb A, hoto
-70
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 13:03:36
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802.11g CH1 @Ant 1

Pref

Lower Edge

-70

Start 30 MHz

Date: 13.NOV.2016 12:49:10

2.497 GHz/

Stop 25 GHz

@ RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kiz -0.09 dem “VBW 300 khz -37.57 der
Ref 30 dem “Att 40 dB ST 15 ms 2.419500000 GHz Ref 30 dem 40 dB ST 15 ms 2.400000000 GHz
30 offfet 2 g8 30 offfet 2 g8 W]
-¢.24 dem
] 2 419664667 ciz|N
Markdr 2 [T1[1
4841 dBm
I L I == o
v
] | ] A
ol P-b EVREN TR NP ST YRS B PN
-70 -70
Center 2.412 GHz 4 MHz/ Span 40 MHz Start 2.31 GHz 11.2 WHz/ Stop 2.422 GHz
Date: 13.NOV.2016 12:48:43 Date: 13.NOV.2016 12:49:57
® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 KHz 3.95 dem
Ref 30 dBm Att 40 dB SWT 2.5 s 2.390945513 GHz
30 offfet 2 g8
(Al
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802.11g CH6 @ Ant 1

30MHz-25GHz

@ RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -1.91 dem
Ref 30 dBm Att 40 dB SWT 15 ms 2.430717949 GHz
30 Offfet 2 B
1
v
““""‘"“"LM"ﬂ'\M Lol
i / ' \
- DI -21.91 :/ery/ \
oA AL, ]
-70
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 13.NOV.2016 12:51:40

®

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 32 dBm
Ref 30 dBm Att 40 dB SWT 2.5 s 2.430061538 GHz
30 Offfet 2 B
= DI —21-91 dBm
RPN NTRWTY TP SRS s st b Aiplalpnp Y
70

Start 30 MHz

Date: 13.NOV.2016 12:52:16

2.497 GHz/ Stop 25 GHz
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802.11g CH11 @Ant 1

Pref Upper Edge

@ RBW 100 kHz Marker 1 [T1 ] @ RBW 100 KHz varker 2 [T1 ]
VBW 300 kHz 0.17 dBm VBW 300 kHz -43.75 dBm
Ref 30 dBm Att 40 dB SWT 15 ms 2.463282051 GHz Ref 30 dBm Att 40 dB SWT 20 ms 2.483500000 GHz
30 Offfet 2 B 30 Offfet 2 B Markdr 1 [T1]]
¢.06 dBm
A N 2 463221154 cHz| M

o

ol \ AL Mwﬂﬁw&%

L - w
Ay A b R TR P Y i
-70 -70
Center 2.462 GHz 4 MHz/ Span 40 MHz Start 2.455 GHz 4.5 WHz/ Stop 2.5 GHz
Date: 13.NOV.2016 12:54:16 Date: 13.NOV.2016 12:55:53
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 KHz 3.14 dem
Ref 30 dBm Att 40 dB SWT 2.5 s 2.430961538 GHz

30 Offfet 2 ¢B

1 19 43 da

-70

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 12:54:48
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802.11n HT20 CH1 @Ant 1

Pref Lower Edge

@ RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz 0.02 dBm VBW 300 kHz -36.48 dBm
Ref 30 dBm Att 40 dB SWT 15 ms 2.419500000 GHz Ref 30 dBm “Att 40 dB SWT 15 ms 2.400000000 GHz
30 Offfet 2 B 30 Offfet 2 (B Markdr 1 [T1[]
- 3 dBm
A 2 410664667 Gz [N
Markdr 2 [T1[]
44.08 der
B LvL I - LvL

o

|t IeI0 Tt A

-70 ~70

Center 2.412 GHz 4 MHz/ Span 40 MHz Start 2.31 GHz 11.2 MHz/ Stop 2.422 GHz
Date: 13.NOV.2016 12:40:09 Date: 13.NOV.2016 12:42:18
® “RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 3.69 dBm
Ref 30 dBm Att 40 dB SWT 2.5 s 2.390945513 GHz
30 Offget 2 g8
(Al

YRS TV VY NV WY PP UV TRIRTY ERENTN TICTEN PPN VAT

-70

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 12:40:53
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802.11n HT20 CH6 @Ant 1

Pref 30MHz-25GHz

@ RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -1.82 dBm VBW 300 kHz 5.3
Ref 30 dBm Att 40 dB SWT 15 ms 2.429500000 GHz Ref 30 dBm “Att 40 dB SWT 2.5 s 2
30 Offget 2 g8 30 Offsget 2 g8
LAl

S
:
2

= D1 -21. 7){;;}( \ D1 -21.$2 dBm

-70 -70
Center 2.437 GHz 4 MHz/ Span 40 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 13.NOV.2016 12:43:34 Date: 13.NOV.2016 12:44:10
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802.11n HT20 CH11 @Ant 1

Pref Upper Edge

@ RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz 0.21 dBm VBW 300 kHz -43.66 dBm
Ref 30 dBm Att 40 dB SWT 15 ms 2.463217949 GHz Ref 30 dBm “Att 40 dB SWT 20 ms 2.483500000 GHz
30 Offfet 2 B 30 Offfet 2 (B Markdr 1 [T1[]
¢.16 dBm
Al 2 a6322]154 chiz [N
B LvL I LvL
1
v

e

70 70
Center 2.462 GHz 4 MHz/ Span 40 MHz Start 2.4565 GHz 4.5 MHz/ Stop 2.5 GHz
Date: 13.NOV.2016 12:45:53 Date: 13.NOV.2016 12:47:22
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 KHz 0.85 dem
Ref 30 dBm Att 40 dB SWT 2.5 s 2.430961538 GHz

30 Offfet 2 dB

1 19 %a da

-70

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 12:46:18
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802.11n HT40 CH3 @Ant 1

Pref

Lower Edge

@ RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

3.82 dBm

®

RBW 100 kHz
VBW 300 kHz

Marke|

r3 [T
-39.61 dBm

Date: 13.NOV.2016 12:35:56

Ref 30 dBm Att 40 dB SWT 10 ms 2.419564103 GHz Ref 30 dBm “Att 40 dB SWT 15 ms 2.400000000 GHz
30 Offfet 2 B 30 Offfet 2 (B Markdr 1 [T1[]1
-3.86 dBm
LAl 2410664667 Gz [N
Markdr 2 [T1[]
4408 den
B LvL I - LvL
- r
| vy )UUUL\ TN L. i WML\
(IR )
D1 -23.82 UBY} L\ D1 -23.82 dBm j
\\A L.
{ray AU R AR A Al A A AL AL AU AR s A2
-70 -70
Center 2.422 GHz 8 MHz/ Span 80 MHz Start 2.31 GHz 11.2 MHz/ Stop 2.422 GHz
Date: 13.NOV.2016 12:35:06 Date: 13.NOV.2016 12:38:03
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 6.36 dBm
Ref 30 dBm Att 40 dB SWT 2.5 s 2.390945513 GHz
30 Offget 2 g8
(Al
1 -23.82 dBm -
L s 0t oA ot I Ani i Al
-70
Start 30 MHz 2.497 GHz/ Stop 25 GHz
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802.11n HT40 CH6 @Ant 1

® RBW 100 KHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -4.58 dBm VBW 300 kHz 76 dBm
Ref 30 dBm Att 40 dB SWT 10 ms 2.422000000 GHz Ref 30 dBm “Att 40 dB SWT 2.5 s 2.430961538 GHz
30 Offget 2 g8 30 Offget 2 ¢B
(A]
P
| L
e
T
| A e L
I w‘l
1 -24.%8 (IB\]{ \\ D1 -24.%8 dBm
S L MMMM b Mt RO A A A A A At FUTIPIN RSN TRV ppwivy NV
70 70
Center 2.437 GHz 8 MHz/ Span 80 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 13.NOV.2016 12:33:06 Date: 13.NOV.2016 12:33:38
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802.11n HT40 CHY9 @Ant 1

Pref Upper Edge

@ RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz 3.60 dB

VBW 300 kHz -42.03 dBm
Ref 30 dBm Att 40 dB SWT 10 ms 2.463282051 GHz Ref 30 dBm Att 40 dB SWT 10 ms 2.483500000 GHz
30 Offfet 2 B 30 Offget 2 B Markdr 1 [T1]]
-3.64 dBm
Al 2 463229167 chz| M

L | (| W Il
A

1 -23. (1Bn‘/ \\ D1 -23.¢ dem l\
o
Aty [ ST A ST S IR PR AT
-70 -70
Center 2.452 GHz 8 MHz/ Span 80 MHz Start 2.435 GHz 6.5 MHz/ Stop 2.5 GHz
Date: 13.NOV.2016 11:53:42 Date: 13.NOV.2016 12:08:24
® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 KHz 4.38 dBm
Ref 30 dBm Att 40 dB suT 2.5 s 2.430961538 GHz
30 offfet 2 8
(Al
1 -23.¢ den -
RO TR AL tptansed] LAk A A A s
-70
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 12:11:39
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802.11b CH1 @Ant 2

Pref Lower Edge

® RBW 100 kHz  Warker 1 [T1 ] ® RBW 100 kHz  Marker 3 [T1 ]
“VBW 300 kHz 4.04 dBm VBW 300 kHz -33.89 dBm
Ref 30 dBm Att 40 dB SWT 15 ms 2.411487179 GHz Ref 30 dBm Att 40 dB SWT 15 ms 2.400000000 GHz
30 Offget 2 g8 30 Offget 2 g8 Markgr 1 [T1]|]
.22 dBm
4] 2 a12ae}i70 oz |
Markdr 2 [T1[1
.76 don
L P [V

i

@

L } | N /
LA iy ]

N P i f!
1 -15. cuswd 1 -1

| | |
! \ .uuw"j

Lot \Zaa™ RIS VIRV ISV AT WYE ULV EXVRVAN Y PR Ta

-70 -70

Center 2.412 GHz 4 MHz/ Span 40 MHz Start 2.31 GHz 11.2 MHz/ Stop 2.422 GHz
Date: 13.NOV.2016 13:33:02 Date: 13.NOV.2016 13:36:52
® RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 2.27 dBm
Ref 30 dBm Att 40 dB SWT 2.5 s 2.390945513 GHz
30 Offget 2 g8
(Al
1 -15.96 dBm

e JUARPPAI LA AR b st i o iy

70

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 13:33:27

Report No.:.WT168006224 Page 51 of 150



802.11b CH6 @ANt 2

@ RBW 100 kHz ® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz “VBW 300 kHz 0.17 dBm
Ref 30 dBm Att 40 dB SWT 15 ms Ref 30 dBm “Att 40 dB SWT 2.5 s 2.430961538 GHz
30 Offget 2 g8 30 Offget 2 48
(Al
| o L
1
LT
i M U‘\UM. L
1 -16.68 dBm ——— D1 -16.68 dBm
| » 1 L.
| w /f \A\\ L
PP, TPV PR N MR A VYRR IR TR VTR AT SRR
-70 -70
Center 2.437 GHz 4 MHz/ Span 40 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 13.NOV.2016 13:38:05 Date: 13.NOV.2016 13:38:30
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802.11b CH11 @Ant 2

Pref Upper Edge

@ RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz arker 2 [T1 ]
VBW 300 kHz 5.47 dBm “VBW 300 kHz -45.48 der

Ref 30 dBm Att 40 dB SWT 15 ms 2.462512821 GHz Ref 30 dBm “Att 40 dB SWT 20 ms 2.483500000 GHz

30 Offget 2 dB 30 Offfet 2 48 arkdr 1 [T1

2461490385 GHz [N

MM ‘MMUM )

W
\J D1 -14.%3 dBvU \A

Ny I |

D1 -14.

¢

]

70 -70
Center 2.462 GHz 4 MHz/ Span 40 MHz Start 2.455 GHz 4.5 MHz/ Stop 2.5 GHz
Date: 13.NOV.2016 13:39:45 Date: 13.NOV.2016 13:40:50
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 3.60 dem
Ref 30 dBm Att 40 dB SWT 2.5 s 2.430961538 GHz

30 Offfet 2 dB

1 -14.%3 dBm

-70

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 13:40:05
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802.11g CH1 @Ant 2

Pref Lower Edge

@ RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -37.31 dem
Ref 30 dBm “Att 40 dB SWT 15 ms 2.400000000 GHz
30 Offfet 2 B Markdr 1 [T1]]
@ RBW 100 kHz Marker 1 [T1 ] ¢.19 dBm
“VBW 300 khz 0.37 dBm 2419664667 Gz |IEM
Ref 30 dBm “Att 40 dB SWT 15 ms 2.419500000 GHz

Markqr 2 [T1(]
4g.24 dBm

30 Offget 2 dB

1

R wlﬂli 7 N J L

- " U AV e I kAL
MW"M W
-70
N Center 2.366 GHz 11.2 MHz/ Span 112 MHz
-70
Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 13.NOV.2016 13:44:28

Date: 13.NOV.2016 13:42:50

30MHz-25GHz ---

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 KHz 1.36 dBm

Ref 30 dBm Att 40 dB SWT 2.5 s 2.390945513 GHz

30 Offfet 2 ¢B

1 10 42 ae
Lt Tl rnfitnis W FIEWIURTY W RRSP NS TR TP S TR SV YL % STl

-70

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 21.NOV.2016 15:41:35
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802.11g CH6 @ Ant 2

Pref

30MHz-25GHz

@ RBW 100 kHz
VBW 300 kHz

Ref 30 dBm Att 40 dB SWT 15 ms

Marker 1 [T1 ]

-0.93 dBm
2.430717949 GHz

30 Offget 2 dB

. I O T U

— 120.3;15/n;/

Date: 13.NOV.2016 13:45:49

| o i)
IR W

-70

Center 2.437 GHz 4 MHz/ Span 40 MHz

®

RBW 100 kHz
VBW 300 kHz

Ref 30 dBm Att 40 dB SWT 2.5 s

Marker 1 [T1 ]
-4.95 dBm
2.430961538 GHz

30 Offget 2 dB

= DI -20.93 dBm

WWWWWMWMMWWM by

Start 30 MHz

Date: 13.NOV.2016 13:46:17

2.497 GHz/

Stop 25 GHz
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802.11g CH11 @Ant 2

Pref Upper Edge

@ RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz 0.74 dBm VBW 300 kHz -44.77 dBm
Ref 30 dBm Att 40 dB SWT 15 ms 2.455717949 GHz Ref 30 dBm “Att 40 dB SWT 20 ms 2.483500000 GHz
30 Offfet 2 B 30 Offfet 2 (B Markdr 1 [T1[]
¢.74 dBm
Al 2 ass72]154 Gz [N
B LvL I LvL
1 1
T e

L . - Ty 7

Lapehas P Wt | M AV A TP

-70 -70

Center 2.462 GHz 4 MHz/ Span 40 MHz Start 2.4565 GHz 4.5 MHz/ Stop 2.5 GHz
Date: 13.NOV.2016 13:49:23 Date: 13.NOV.2016 13:51:11
® RBW 100 kHz Marker 1 [T1 ]

VBW 300 KHz 3.09 dem
Ref 30 dBm Att 40 dB SWT 2.5 s 2.430961538 GHz

30 Offfet 2 dB

1 -19 26 dBm

-70

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 13:49:42
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802.11n HT20 CH1 @Ant 2

Pref

Lower Edge

@ RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

®

RBW 100 kHz Marker 3 [T1 ]

Start 30 MHz 2.497 GHz/

Date: 13.NOV.2016 13:52:47

Stop 25 GHz

0.37 dBm VBW 300 kHz -36.27 dBm
Ref 30 dBm Att 40 dB SWT 15 ms 2.419500000 GHz Ref 30 dBm Att 40 dB SWT 15 ms 2.400000000 GHz
30 Offfet 2 B 30 Offfet 2 B Markdr 1 [TL1[1
¢.22 dBm
FA 2 a1066d667 ciz| WM
Markdr 2 [T1[1
44.65 dBm
B LvL I LvL
1 1
Y Y
N s
I
_ o1 1a WJJ \ ~ o1 1 i J
» \‘Wﬁ.«/ y L.
T b L FERVO RO TR DO PV
-70 -70
Center 2.412 GHz 4 WHz/ Span 40 Mz Start 2.31 GHz 11.2 MHz/ Stop 2.422 GHz
Date: 13.NOV.2016 13:52:24 Date: 13.NOV.2016 13:53:40
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 3.70 dBm
Ref 30 dBm Att 40 dB SWT 2.5 s 2.390945513 GHz
30 Offget 2 g8
(Al
1 10 43 an,
NIRY, LEE VY TPTVIY, PRV IV ATPRV LT PRI AT W PR FARRETT YW
70
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802.11n HT20 CH6 @Ant 2

Pref

30MHz-25GHz

30 Offget 2 dB

WM iy

i r
1 IMAM
Wi

Center 2.437 GHz 4 MHz/

Date: 13.NOV.2016 13:54:41

Span 40 MHz

@ RBW 100 kHz Marker 1 [T1 ] @ RBW 100 KHz varker 1 [T1 ]
VBW 300 kHz -0.89 dBm VBW 300 kHz -5.07 dBm
Ref 30 dBm Att 40 dB SWT 15 ms 2.430717949 GHz Ref 30 dBm Att 40 dB SWT 2.5 s 2.430961538 GHz

30 Offget 2 dB

T=20-g9aBm

Start 30 MHz

Date: 13.NOV.2016 13:55:08

2.497 GHz/ Stop 25 GHz
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802.11n HT20 CH11 @Ant 2

Pref

Upper Edge

®

RBW 100 kHz
VBW 300 kHz

Ref 30 dBm Att 40 dB SWT 15 ms

Marke|

r1[T]
0.69 dBm

2.455717949 GHz

30 Offget 2 dB

-70

Center 2.462 GHz

Date: 13.NOV.2016 13:56:10

4 MHz/

Span 40 MHz

®

Date:

RBW 100 kHz

Marker 2 [T1 ]

VBW 300 kHz -43.72 dBm
Ref 30 dBm Att 40 dB SWT 20 ms 2.483500000 GHz
30 Offfet 2 dB Markdr 1 [T1]1

Q.72 dBm
2 455721154 Ghz| WM
I LvL

1
= D1 -10 31 dam \

o

Ui bl dansinr A el ild

-70

Start 2.455 GHz

13.NOV.2016

13:57:21

4.5 MHz/

Stop 2.5 GHz

30MHz-25GHz

®

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

1.73 dBm

Ref 30 dBm Att 40 dB SWT 2.5 s 2.430961538 GHz
30 Offget 2 g8

=
- TS
L et A bt s A ALtk b AL A M A bl (U AOTY BWP
0

Start 30 MHz

Date: 13.NOV.2016 13:56:27

2.497 GHz/

Stop 25 GHz
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802.11n HT40 CH3 @Ant 2

Pref Lower Edge

® RBW 100 KHz Marker 1 [T1 ] @ RBW 100 kHz marker 3 [T1 ]
“VBW 300 kHz -3.57 dBm VBW 300 kHz -38.98 dBm
Ref 30 dBm Att 40 dB SWT 10 ms 2.419564103 GHz Ref 30 dBm Att 40 dB SWT 15 ms 2.400000000 GHz
30 Offfet 2 B 30 Offfet 2 B Markdr 1 [T1]]
-3.47 dem
[A] > 410664667 cHz| M
varkdr 2 [T1[]

44.97 dem

LALLM f AL 4 1) WIS

=

1 -23.%7 (45\/ \ D1 -23.57 dBm /]

Y \

T Ry Wil SN T Sedassondpaptint st o s
70 70
Center 2.422 GHz 8 MHz/ Span 80 MHz Start 2.31 GHz 11.2 MHz/ Stop 2.422 GHz
Date: 13.NOV.2016 13:58:40 Date: 13.NOV.2016 14:00:21
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 KHz 5.24 dBm
Ref 30 dBm Att 40 dB SWT 2.5 s 2.390945513 GHz

30 Offfet 2 dB

1 -23.%7 dBm

T L T N R TV AN O

-70

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 13:59:03
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802.11n HT40 CH6 @Ant 2

Pref 30MHz-25GHz

@ RBW 100 kHz Marker 1 [T1 ] @ RBW 100 KHz varker 1 [T1 ]
VBW 300 kHz -4.31 dBm VBW 300 kHz
Ref 30 dBm Att 40 dB SWT 10 ms 2.428282051 GHz Ref 30 dBm Att 40 dB SWT 2.5 s 2
30 Offget 2 g8 30 Offsget 2 g8
LAl

MUV | UL L

\ D1 -24.31 dBm

1 -24. \
» it MMMMAMWM " |
] AN pAAA P [TV [ YR TON 1Y WYY P R U PR
-70 -70
Center 2.437 GHz 8 MHz/ Span 80 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 13.NOV.2016 14:01:18 Date: 13.NOV.2016 14:01:36
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802.11n HT40 CH9 @Ant 2

Pref Upper Edge

@ RBW 100 kHz Marker 1 [T1 ] ® RBW 100 KHz varker 2 [T1 ]
VBW 300 kHz -3.01 dem VBW 300 kHz -42.17 dBm
Ref 30 dBm Att 40 dB SWT 10 ms 2.457000000 GHz Ref 30 dBm Att 40 dB SWT 10 ms 2.483500000 GHz
30 Offfet 2 B 30 Offfet 2 B Markdr 1 [T1]]
-3.91 dBm
Al > 456079167 chz| M

U b
|

I D1 -23.01 dBm

LA, AL S

| ooyt h st A, | PV AL i bnlAbad
-70 -70
Center 2.452 GHz 8 MHz/ Span 80 MHz Start 2.435 GHz 6.5 MHz/ Stop 2.5 GHz
Date: 13.NOV.2016 14:02:58 Date: 13.NOV.2016 14:04:51

30MHz-25GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 6.14 dem

Ref 30 dBm Att 40 dB SWT 2.5 s 2.430961538 GHz

30 Offfet 2 dB

1 -23.01 dBm

-70

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 13.NOV.2016 14:03:31
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10. RADIATED BANDEDGE AND SPURIOUS MEASUREMENT

10.1.LIMITS OF Radiated Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r05
RSS-247 Clause 5.5

10.2.TEST PROCEDURE

1. The testing follows the guidelines in ANSI C63.10-2013.
2. The EUT was arranged to its worst case and then tune the antenna tower (from
1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading. A pre-amp and a high pass filter are used for the test in order to get
better signal level.
3. For measurement below 1GHz, the EUT was placed on a turntable with 0.8
meter,above ground. For measurement above 1 GHz, test at FAR, the EUT is
placed on a non-conductive table, which is 1.5 meter above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which
was mounted on the top of a variable height antenna tower.
5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp
Factor = Level
6. For measurement below 1GHz, If the emission level of the EUT measured by
the peak detector is 3 dB lower than the applicable limit, the peak emission level
will be reported. Otherwise, the emission measurement will be repeated using the
quasi-peak detector and reported.
7. Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW >= RBW,; Sweep = auto; Detector
function = peak; Trace = max hold;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
Set RBW =1 MHz, and 1/T (on time) for average measurement.
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10.3.TEST DATA

9KHz-30MHz
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the r

esult which was 20dB lower than the limit line per 15.31(0) was not reported.

Table 39 Radiated Emission Test Data 9k Hz-30MHz

Frequency |Cable |Antenna . . Turntable |Antenna . .
Readings(d |Level(dBu [Polarity(H/V : Limits( |Margin(d
MHz I)_oss(dB ;:aCtor(dBBpV/m) Vim) ) )Angle(deg;-Ielght(m dBuV/m) B)
30MHz-1GHz

Worst case is shown below for 30MHz-1GHz only.
The emissions don’t show in following result tables are more than 20dB below the

limits.
Table 40 Radiated Emission Test Data 30MHz-1GHz
Frequency |Cable |Antenna . . Turntable |[Antenna I .
Readings(d |Level(dBu [Polarity(H/V : Limits( |Margin(d

MHz I)_oss(dB E?ctor(d BuV/m) Vim) )Angle(deg;-Ielght(m dBuV/m) B)
50.491 0.8 13.3 -0.9 13.2 H 350 3.0 40 26.8
95.232 1.1 12.8 0.6 14.5 H 23 3.0 43.5 29.0
211.390 1.8 10.6 4.8 17.2 H 25 2.0 43.5 26.3
277.228 1.9 121 5.4 19.4 H 333 1.0 46 26.6
345.613 2.3 141 3.5 19.9 H 12 1.0 46 26.1
416.302 2.5 151 2.6 20.2 H 0 1.0 46 25.8
32.910 0.7 12.3 3.9 16.9 \Y 350 1.0 40 23.1
40.791 0.7 13.6 1.4 15.7 \Y 23 1.0 40 24.3
53.765 0.7 13.3 3.8 17.8 \ 50 1.0 40 22.2
58.372 0.8 13.0 1.6 15.4 \Y 340 1.0 40 24.6
98.627 1.0 12.8 1.5 15.3 \ 11 1.0 43.5 28.2
182.411 1.6 9.7 3.6 14.9 \Y 360 1.0 43.5 28.6
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Radiated Emission

EUT Name: MW41NF
Mode: Transmitting
Test site: SMQ NETC EMC Lab.

Antenna Position: Horizontal & Vertical
Comment: AC 120V/60Hz
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Level in dBuV/

Report No.:WT 168006224

1-18G
11b
Ch1

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH1
Test Voltage:
Comment:
Common Information
Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

0T

80T
FCC_15.247 PK

70T

60T
FCC 156,247 AV

50T

40T

30

20+ }
1G

3G 4G 5G 6 8

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH1
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001
90T
80T

+ ICC 15, 247 PK
70T

60T
+ - FCC_15.247 AV

50T

Level in dBuV/

40T

30

207 t
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz
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1-18G
11b
CH6

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH6
Test Voltaae:
Comment:

Common Information
Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

10071

[CC_15. 247 PK

HECC15. 247 AV

Level in dBuV/

1G 2G 3G 4G 5G 6 8 10G

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

+ FCC_15.247 PK

+ FCC 156,247 AV

Level in dBuV/

Frequency in Hz
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1-18G
11b
CH11

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH11
Test Voltaae:
Comment:

Common Information
Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

10071

[CC_15. 247 PK

HECC15. 247 AV

Level in dBuV/

20 ; ; ; ;

1G 2G 3G 4G 5G 6 8 10G

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH11
Test Voltaae:
Comment:

Common Information
Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

FCC_15.247 PK

FCC 156,247 AV

Level in dBuV/

Frequency in Hz

Report No.:WT 168006224
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1-18G
11g
CH1

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH1
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

90T
80T
L RCC_15..247 PK
70T
E 601
° o+ ECC_15.247 AV
£
© 50T
(0]
- 4

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH1
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

+ I'CC_15. 247 PK

+ FCC 16,247 AV

Level in dBuV/

20 t t t t t } — |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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1-18G
11g
CHG6

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH6
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

+ FCC_15.247 PK

1 FCC 15,247 AV

Level in dBuV/

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH6
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

+ FCC_15.247 PK

+ FCC 156,247 AV

Level in dBuV/

Frequency in Hz
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1-18G
11g
CH11

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH11
Test Voltage:
Comment:

Common Information
Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

[CC_15. 247 PK

FCC 15,247 AV

Level in dBuV/

Frequency in Hz
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Page 76 of 150



Radiated Emission

EUT Information

EUT Model Name: M MW41NF
Operation mode: Wifi 11a CH11
Test Voltage:
Comment:

Common Information
Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

I'CC_15. 247 PK

ECC_15.247 AV

Level in dBuV/

4G 5G
Frequency in Hz
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1-18G
11n-HT20
CH1

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

MW41NF
Wifi 11n HT20 CH1

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

FCC _15. 247 PK

ECC15.247 AV

Level in dBuV/

Frequency in Hz
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Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltaae:
Comment:

MW41NF
Wifi 11n HT20 CH1

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

I'CC_15. 247 PK

ECC_15.247 AV

Level in dBuV/

2G 3G 4G 5G

Frequency in Hz
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1-18G
11n-HT20
CHG6

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

MW41NF
Wifi 11n HT20 CH6

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

FCC_15.247 PK

FCC 15,247 AV

Level in dBuV/

20 t t t t t ——

1G 2G 3G 4G 5G 6 8 10G

Frequency in Hz
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Level in dBuV/

Report No.:WT 168006224

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltaae:
Comment:

MW41NF
Wifi 11n HT20 CH6

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

FCC_15.247 PK

FCC 156,247 AV

20 } } } } } } —+— |
3G
Frequency in Hz
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1-18G
11n-HT20
CH11

Radiated Emission

EUT Information

EUT Model Name: MW41NF

Operation mode: Wifi 11n HT20 CH11
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

+ FCC_15.247 PK

1 FCC 15,247 AV

Level in dBuV/

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltaae:
Comment:

MW41NF
Wifi 11n HT20 CH11

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

I'CC_15. 247 PK

ECC_15.247 AV

Level in dBuV/

2G 3G 4G 5G

Frequency in Hz
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1-18G
11n-HT40
CH3

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

MW41NF
Wifi 11n HT40 CH3

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

90T

80T

FCC_15.247 PK

70T

60T

ECC_15.247 AV

Level in dBuV/

50T

40T

30

201 f f f f f —t—

1G 2G 3G 4G 5G © 8 10G

Frequency in Hz
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Level in dBuV/

Report No.:WT 168006224

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltaae:
Comment:

MW41NF
Wifi 11n HT40 CH3

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

FCC_15.247 PK

FCC 16,247 AV

20 } } } } } } —+— |
3G
Frequency in Hz

Page 85 of 150



1-18G
11n-HT40
CHG6

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

MW41NF
Wifi 11n HT40 CH6

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

90T

80T

FCC_15.247 PK

70T

60T

FCC 15,247 AV

Level in dBuV/

50T

40T

30

20+ t t t t t ——

1G 2G 3G 4G 56 6 8 10G

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n HT40 CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001
0T
80T

+ FCC_15.247 PK
70T

60T
+ FCC 16,247 AV
50T

Level in dBuV/

40T

30

20+ }
1G 2G 3G 4G 5G 6 8 10G 18G

Frequency in Hz
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1-18G
11n-HT40
CH9

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

MW41NF
Wifi 11n HT40 CH9

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T

FCC 15. 247 PK

70T

60T

HECC15. 247 AV

50T

Level in dBuV/

40T

30

20 t t t t t —t+—t

1G 2G 3G 4G 56 6 8 10G

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n HT40 CH9
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

90T
80T
+ ECC 15.247 PK
70T
>
& 60
o 4 ECC 15,247 AV
£
S 50T
[0]
— 41

20 t t t t t } — |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

FCC 15. 247 PK

Levelin dBuV

‘i?

‘M T e bty i MMuwmn,;M,J,ml+h\MWW‘Wﬂhﬁwﬂ‘uw,mrwluthnm\Mmuwwwbwﬂwm1

30 | { | { | { | { | { | { | {
18 19 20 21 22 23 24 25
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

Level in dBuV

WwMN‘nwmIMMMIMW\MIUmlwwuwwlwmuWWWWwmMumWMMWmnmmwwmwwhmmlwr‘ww\urhWW»Mm\muwWﬂ\\wWWWMWWMwwhmemMHnWMm.mwmMumHmenwup,.;,ummmmwwM
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18 19 20 21 22 23 24 25
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

FCC 15.247 PK

Level in dBuV

50,,

40 +

30 | } | } | } | } | }
18 19 20 21 22 23
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Level in dBuV

e IR b O T

T T T T T T T T T T T T T 1
18 19 20 21 22 23 24 25
Frequency in GHz

Report No.:.WT168006224 Page 93 of 150



Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Level in dBuV

501

40

TM i i (s Wl Qe by

30

T T T T T T T T T T T T T 1
18 19 20 21 22 23 24 25
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Levelin dBuV

50

40
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Level in dBuV
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Levelin dBuV

whmwummuw;l.mwmmiw\mmwww,”qmmnwWwwlw«hmwwmwmnumuwuw14~mum\.w\w«umﬁuumwmMMMWWmuwimwwww““iWWwlmwm!ﬂwmWMW\UWMWWW\mwmuwmuwwanwMWWWMM
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH6
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

FCC 15.247 PK

Levelin dBuV

501

TM”"“‘WWWMWWHMM\WWIMW!wm.mﬁumnMMuwm\uwWIWWWMmmummmeM«NMmmlwwwmw\wWwvwmwM:MWWWmmhwmmmwmwmM\HHﬂw!l!MiluWWwMM!wxmmmnwuM;Wumwm
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

1 FCC 15.247 PK

Level in dBuV

.l
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH11
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Levelin dBuV

50 T

40

Wwwﬂm A U Wil L \\‘ U
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Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Level in dBuV

50

40W“mekwlmww\umuw“wmwwuMhmwnmw\wM|"wh4Ml\lNnim;MMHWnMWwwmmhnwmwmwwwnmwwmmWmHuwulmwﬂwmllxWW!WHMMWIMImmwnwNw,mﬂwnﬂwmwMuinuwmlrullmww\H\MMIWWWMHMMW
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n-HT20 CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Levelin dBpV
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n-HT20 CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

FCC 15.247 PK

Levelin dBuV

merlenHﬂwl;Iwmuhwm(mw;wwwwwMNhm[m,1ﬂj1twuumllﬂunn1\mt1nbWWWWWu\umnwwwMMWWM»mHMMU‘t\MMN\MWH‘“W!‘HN\iwmtﬂr‘iHnwwWHWW‘WW\‘WW"MHMim,\mlluuwWwﬂMWMWHW*‘MMMW

40 +

T T T T T T T T T T T T T 1
18 19 20 21 22 23 24 25
Frequency in GHz

Report No.:WT 168006224 Page 103 of 150



Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n-HT20 CH6
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

FCC 15.247 PK

Levelin dBpV

501
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n-HT20 CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Levelin dBuV
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Radiated Emission

EUT Information

EUT Model Name: MW41NF

Operation mode: Wifi 11n-HT20 CH11
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

FCC 15.247 PK

Levelin dBpV
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Radiated Emission

EUT Information

EUT Model Name: MW41NF

Operation mode: Wifi 11n-HT20 CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Level in dBpV
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n-HT40 CH3
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Levelin dBpV
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n-HT40 CH3
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

FCC 15.247 PK

Levelin dBuV
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n-HT40 CH6
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

FCC 15.247 PK

Levelin dBuV

501
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n-HT40 CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Levelin dBuV
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n-HT40 CH9
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

FCC 15.247 PK

Levelin dBpV
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n-HT40 CH9
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

FCC 15.247 PK

Level in dBpV
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Band edge
11b
CH1

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

MW41NF
Wifi 11b CH1

Common Information

Test Site:
Environment

Antenna Polarization:

Operator Name:
Comment:

10T

1007

90T

80T

SMQ EMC Lab.

Horizontal

FCC Electric Field Strength 2.4GHz Bandedge-PK

FCCp 15,247 PK

70T

Level in dBuV/

60T

2.390482500 GHz
47612/ dBuV/ /
o

CC_15.247 AV

40T

7

30 f
2310 2320
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH1
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

1101
1001
90T
80T

4 FCCL 15,247 PK
70T 2390010000 GHz

1 47.624 dBuV/
60T
L ECC_15. 241 AV

7

401

Level in dBuV/

30 t t t t t t } } T } |
2310 2320 2340 2360 2380 2400 2415
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

1101
1001
07T
80T

70T
T 2:389999500-GHz

60+ 43.398 dBu V/ /
E

Level in dBuV/

15. 247 AV

40t

30 } } } } } } } | } |
2310 2320 2340 2360 2380 2400 2415
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

1101
1001
07T
80T

70T
2. 389989000 GHz

43.317 dBuV/

60+ /
L i

40t

Level in dBuV/

15. 247 AV

30 } } } } } } } | } |
2310 2320 2340 2360 2380 2400 2415
Frequency in MHz
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Band edge
11g
CH1

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH1
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

1101

1007

L F@ 15,247 PK

2. 390514000 GHz
51,223 dBuV/

Level in dBuV/

L ECC_15.247 AV

30 } } } } } } } } | } |
2310 2320 2340 2360 2380 2400 2415
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH1
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

1107
100T
90t
~ 80T
L B 15247 PK
om
S ol 2. 389989000 GHz !
c 70
= | 49. 488 dBu v/
2
3 60T
30 : : : : : : : : . +—
2310 2320 2340 2360 2380 2400 2415

Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

1101

1007

07T

80T
2.1389999500 GHz

44.008 dBuV/
70T

Level in dBuV/

60T
L FCC_15.247 AV

50T

40t

30 } } } } } } } | } |
2310 2320 2340 2360 2380 2400 2415
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

107
1007

07T

80T 2.389999500/ GHz
1 43:932-dB 1 V/

70T

Level in dBuV/

60T
L ECC_15.247 AV

50T

40t

30 } } } } } } } | } |
2310 2320 2340 2360 2380 2400 2415
Frequency in MHz
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Band edge
11n-HT20
CH1

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:

Test Voltage:
Comment:

MW41NF
Wifi 11n20 CH1

Common Information

Test Site:
Environment

Antenna Polarization:

Operator Name:
Comment:

1101

1001

SMQ EMC Lab.

Horizontal

FCC Electric Field Strength 2.4GHz Bandedge-PK

15. 247 PK

Level in dBuV/

2-389999500-GHz
51.446 dBuV/

FCC_15.247 AV

2310 2320
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n20 CHA1
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

1101

1001

4 FQC _15.247 PK
2. 389989000 GHz
50. 359 dBuV/

Level in dBuV/

+ ECC_15. 241 AV

2310 2320 2340 2360 2380 2400 2415
Frequency in MHz
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Level in dBuV/

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

MW41NF
Wifi 11n20 CH1

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

1101

100

90T

80T

2.389999500 GHz

oT 44. 222 dBu v/

60T

HCC_15. 247 AV

50T

40T

e

30 t t t t } } }
2310 2360 2380
Frequency in MHz
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Level in dBuV/

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

MW41NF
Wifi 11n20 CH1

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

1101
1001
90T
80T

2.389999500 GHz

70T 44,433 dBu V/

60T

BCC 15,247 AV

50T

40T

v

30 t t t t } } }
2310 2360 2380
Frequency in MHz
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Band edge
11n-HT40
CH3

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n40 CH3
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

10T

1007

FCC_115. 247 PK

70+ 2..389979200/ GHz
47.967 dBu V/

Level in dBuV/

/

ECC_I15.247 AV

30 f f f f f f f f

2310 2320 2340 2360 2380 2400 2422
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n40 CH3
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

1101

1001

90T

80T
L FCC _15.247 PK

70T
i 2. 389968000 | GHz

49.354 dBu V/

Level in dBuV/

60T
+ ECC_15.247 AV
50,

401

30 t t t t t t } } T } H
2310 2320 2340 2360 2380 2400 2422
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n40 CH3
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

1101

1007

90T

80T

70T 2.389990400 GHz
—+ 43.599-dBu V/

60T

Level in dBuV/

Jly _FCC 15.247 AV

50T

40t

30 f f f f f f f

2310 2320 2340 2360 2380 2400 2422

Frequency in MHz

Report No.:WT 168006224

Page 128 of 150



Level in dBuV/

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

MW41NF
Wifi 11n40 CH3

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

1101

100

90T

80T

70T

60T

2. 389979200 GHz
43.642 dBuV/

FCC 15.247 AV

40T

v
501 ,-J

30 t t t t } } }
2310 2320 2360 2380
Frequency in MHz
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Band edge
11b
CH11

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH11
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

FCC_115.247 PK

Level in dBuV/

oT . 483499000 GHz

T 48.336 dBpV/
60T

L FCC |15, 247 AV
501
401
30 : : : : : : : : |
2460 2480 2500 2520 2540 2550

Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH11
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

FCC 15,247 PK

Level in dBuV/

70T

T 2. 483490000 Gllz
60+ 48.746 dBuV/

+ FCC 115,247 AV
50T
401
30 : : : : : : : : :
2460 2480 2500 2520 2540 2550

Frequency in MHz

Report No.:WT 168006224 Page 1317 of 150



Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

Do

483499000 GHz
4.033 dBuV/

ECC_115.247 AV

30 ; ; t t ; ; ; ; i
2460 2480 2500 2520 2540 2550

Level in dBuV/

Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11b CH11
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

S

3

om

©

=

T 2483499000 GHlz

? 43.942 dBuV/

|

FCC 115,247 AV

401
30 I : : : : : : : |
2460 2480 2500 2520 2540 2550

Frequency in MHz
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Band edge
11g
CH11

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH11
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

= FCC 15,247 PK
B
e 10T
T T 2. 483508000 Gllz
2 g0t 59.775 dBu V/
L pec 15,247 AV
50T
40t
30 : : : : : : : : |
2460 2480 2500 2520 2540 2550

Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

1101

ECC_15.247 PK

2. 483508000 GMz
56.299 dBu V/

Level in dBuV/

ECC_115.247 AV

30 } } } } } } } } |
2460 2480 2500 2520 2540 2550
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

2.1483499000 GHz
48.470 dBrV/

Level in dBuV/

ECC_115.247 AV

30 ; ; t t t t ; ; i

2460 2480 2500 2520 2540 2550
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

2. 483499000 GHz
47.182 dBu V/

Level in dBuV/

ECC_115.247 AV

30 ; ; t t t t ; ; i

2460 2480 2500 2520 2540 2550
Frequency in MHz

Report No.:WT 168006224 Page 137 of 150



Band edge
11n-HT20
CH11

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

1 2.469531000 GHz
101.031 dBu V/

MW41NF
Wifi 11n20 CH11

SMQ EMC Lab.

Horizontal

FCC_15.247 PK

Level in dBuV/

ECC_15.247 AV

2455 2460 2470
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n20 CH11
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

1101

1007

2. 468073500 GHz
99.209 dBRV/

FCC_15.247 PK

Level in dBuV/

FCC _15.247 AV

30 t t t t t t } } } } |
2455 2460 2470 2480 2490 2500 2510
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

MW41NF
Wifi 11n20 CH11

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

Level in dBuV/

SMQ EMC Lab.

Horizontal

FCC Electric Field Strength 2.4GHz Bandedge-AV

. 483495500 GHz
48.734 dBjn V/

FCC 15.247 AV

30 f f

2455 2460
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n20 CH11
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

S

3

om

©

= . 483501000 GHz

2 47.443 dBuV/

g

FCC 13. 247 AV

40t
30 : : : : : : : : : : |
2455 2460 2470 2480 2490 2500 2510

Frequency in MHz
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Band edge
11n-HT40
CH9

Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n40 CH9
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

4. 483497600 GHz
55. 114 dBu V/

ECC_15.247 PK

Level in dBuV/

ECC_15.247 AV

30 } } } } } } } } } |
2452 2460 2470 2480 2490 2500
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n40 CH9
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

1101

1001

L FCC_15.247 PK

2.483507200 GHz
53.970 dBu V/

Level in dBuV/

FCC_15.247 AV

30 } } } } } } } } } |
2452 2460 2470 2480 2490 2500
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n40 CH9
Test Voltaae:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

2. 483509500 GHz
46.219 dBpV/

Level in dBuV/

ECC_15.247 AV

30 ; t t t t t t t ; i

2455 2480 2500 2520 2540 2550
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: MW41NF
Operation mode: Wifi 11n40 CH9
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

>
=1
om
° 2.483509500 Gllz
- 45.752 dBuV/
>
[0]
—
ECC_15.247 AV
. \*'\»\1\
40T
30 : : : : : : : : : :
2455 2480 2500 2520 2540 2550

Frequency in MHz
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11.CONDUCTED EMISSION TEST FOR AC POWER PORT

MEASUREMENT

11.1.Test Standard and Limit

11.1.1.Test Standard
FCC Part 15 15.207
11.1.2.Test Limit
Table 41 Conducted Disturbance Test Limit

Maximum RF Line Voltage (dBuV)
Frequency
Quasi-peak Level Average Level
150kHz~500kHz 66 ~ 56 * 56 ~46 *
500kHz~5MHz 56 46
5MHz~30MHz 60 50

* Decreasing linearly with logarithm of the frequency
* The lower limit shall apply at the transition frequency.

11.2.Test Procedure

The EUT is put on a table of non-conducting material that is 80cm high. The
vertical conducting wall of shielding is located 40cm to the rear of the EUT. The
power line of the EUT is connected to the AC mains through a Artificial Mains
Network (A.M.N.). A EMI test receiver (R&S Test Receiver ESCS30) is used to
test the emissions form both sides of AC line. According to the requirements of
ANSI C63.10-2013.Conducted emissions from the EUT measured in the
frequency range between 0.15 MHz and 30MHz using CISPR Quasi-Peak and
average detector mode.

The bandwidth of EMI test receiver is set at 9kHz.

11.3.Test Arrangement

The arrangement of the equipment is installed to meet the standards and
operating in a manner, which tends to maximize its emission characteristics in a
normal application. The detailed information refers to test picture.

11.4.Test Data

The emissions don’t show in below are too low against the limits. Refer to the test
curves.
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Table 42 Conducted Disturbance Test Data

Model No.: MW41NF

Test mode: Charging and transmitting

Frequency | Correction Quasi-Peak Average
(MHz) Factor Emission Emission
(dB) Reading Level Limits Reading Level Limits
(dBuv) (@BuV) (dBpV) (dBuVv) (@BuV) (dBuv)
0.163 9.7 29.7 39.4 65.3 19.8 29.5 55.3
0.183 9.7 30.1 39.8 64.2 19.7 294 54.2
. 0.256 9.7 29.9 39.6 61.6 19.6 29.3 51.6
Hne 5.134 10.0 31.6 41.6 56 20.7 30.7 46
1.227 9.8 32.7 425 56 21.6 31.4 46
0.528 9.8 36.0 45.8 56 27.8 37.6 46
0.154 9.7 31.7 414 65.8 21.6 31.3 55.8
0.166 9.7 32.9 42.6 65.2 20.7 30.4 55.2
Neutral 0.183 9.7 30.7 40.4 64.3 20.6 30.3 54.3
5.170 10.0 33.9 43.9 56 28.7 38.7 46
1.396 9.8 32.9 42.7 56 27.8 37.6 46
2.128 9.9 36.0 45.9 56 257 35.6 46

REMARKS: 1. Emission level(dBuV)=Read Value(dBuV) + Correction Factor(dB)
2. Correction Factor(dB) =LISN Factor (dB) + Cable Factor (dB)+Limiter Factor(dB)

3. The other emission levels were very low against the limit.
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12. ANTENNA REQUIREMENTS

12.1.Applicable requirements
If directional gain of transmitting antennas is greater than 6dBi, the power shall be
reduced by the same level in dB comparing to gain minus 6dBi. For the fixed
point-to-point operation, the power shall be reduced by one dB for every 3 dB that
the directional gain of the antenna exceeds 6 dBi. The use of a permanently

attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the FCC rule.

12.2.Antenna Connector

Antenna Connector is on the PCB within enclosure and not accessible to user.

12.3.Antenna Gain

The antenna gain of EUT is less than 6 dBi.
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